\

l\

—
=

Description

0 NO. Parts NO.

[01 008PS01702

Rubber cover - For 1/4"-20

02 006CS05201

Adapter - $15.8X20X1/4-20

3-A 006C03401

3/8 Head - §13.8X51.4X3/8"-16

3-B 00/7/TT37

Copper pin- 3X15.7

3-C 003AY1510YJ

Tube1 - 15.875X1.0X576

3-D 008P07003

Riser - 55X47X®16.3

04 008R0O7001

Air pressure regulator - 917.3X24.7

05 008P07009

Knob - 5/16-18X19.5

06 008P07004

Brake ring - 21.7X40.5X®19.2

07 007DS12 Washer - 96 X¢12X0.5

08 007M6A18DW Nut - 5/16-18X12.7X5

09 007SJ23D Set screw - M6X8

10 003AY1915YJ Tube2 - »19.05X1.0X580

11 008R0O7002 Air pressure regulator - 920.5X24.7

12 008P07005

Riser - 58.5X49.1X®19.5

13 008P07006

Brake ring - 30.7X44X(22.4

14 007DI02DW

Washer - 6.4X®13X1.0

15 003AY2221YJ

Tube3 - p22.2X1.0X537

16 008R0O7003

Air pressure regulator - 23.7X24.7

17 008P07007

Riser - 62X53.2X022.7

18 008P07008

Brake ring - 28.1X46X025.6

19 003AY2523YJ

Main tube - $25.4X1.0X503

20 008P07010

Buttom - 20.1X17.4X11

21 007SZ10D

Set screw - M3X12

22 007TY44

Spring - 4.2X7.6X12X®0.6

23 007MF6A05D

Lock nut - M4X7X5

24 006107001DW

Pin - $6.5X18-04

25 008P07011

Fasten knob -47.6X20

26 007SSPO05

Phillips screw - M4X30

27 008P07001

Upper spider - 49X103.6X62

28 003AY1916J

Foot tube - P19.05X1.0X375

29 007NI11DW

Rivet - $4.8X28

30 00207001Y

Stripe - 3X12X195

31 008P07002

Lower spider - 64X98.6X37

32 008P02301

Foot pad - 19X17.2X18




